ASSEMBLY INSTRUCTIONS

MD-T7510EL29

ASSEMBLY INSTRUCTIONS

J

COMPONENTS CHECKLIST

SUPPORT RAIL

4 PCS 2 PCS
FITTINGS HARDWARE
Part'A' Part'B'
)
m <
ST <5
Q) &
JCBB BOLT M8 x 50 JCBC/W BOLT M6 x 40

8 PCS 4PCS

Part'C' Part'D'

FLAT WASHER 5/16"

8 PCS

@

SPRING WASHER 5/16"
8 PCS

Part'E'

~

ALLENKEY M5:1 PC

Part'F'

r

ALLEN KEY M4 :1 PC

MADE IN MALAYSIA




